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FCC ID:U45-SRSLT18866

TEST REPORT CERTIFICATION

Applicant : Shanghai Nine Eagles Electronic Technology Co.,Ltd
Manufacturer : Shanghai Nine Eagles Electronic Technology Co.,Ltd

EUT Description  : Radio Control

(A) MODEL NO. : NE-TX06212
: NE-TX0S216; NE-TX0S225; NE-TX0S220;
NE-TX08201; NE-TX0S221; NE-TX06210;
(B) Additional Model NE-TX0S222; NE-TX06211, NE-TX0S223;
Note: The products are difference in model number
and appearance, the PCB boards inside are identical.
(C) SERIAL NO. . N/A
(D) Trade Name . Nine Eagles
(D) POWER SUPPLY : DC 12V
(E) TEST VOLTAGE : DC12Vv

Tested for comply with:
FCC Rules and Regulations Part 15 Subpart C:2011

Test procedure used:
ANSI C63.4:2003

The device described above is tested by EST Technology Co., Ltd. to confirm comply with all the
FCC Part 15 Subpart C requirements.

The test results are contained in this test report and EST Technology Co., Ltd. is assumed full
responsibility for the accuracy and completeness of these tests. Also, this report shows that the
Equipment under test (EUT) is to be technically compliant with the FCC requirements.

Prepared by: Tested by: Approved by:
Ada / Assistant Tony.Tang/ Engineer Iceman Hu / Manager
This test report is based on a single evaluation of one sample of above mentioned products. It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results

The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission Test FCC Part 15C: 15.207 N/A
ANSI C63.4-2003
FCC Part 15C: 15.209

Radiated Emission Test FCC Part 15C: 15.249 PASS

ANSI C63.4-2003
Band Edae C i Test FCC Part 15: 15.249 PASS

n mplian

and =age Lompilance Tes ANSI C63.4-2003

20dB Bandwidth Test FCC Part 15: 15.215 PASS
n

andwidin 1es ANSI C63.4-2003

Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co.,Ltd

Report No. ESTE-R1209013
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2. GENERAL INFORMATION

2.1.Description of Device (EUT)

Product Name

Model Number
FCCID

Operation frequency
Number of channel
Antenna

Modulation

Power Supply

Applicant

Manufacturer

Sample Type

Radio Control

NE-TX06212

U45-SRSLT18866

2420MHz~2460MHz

3

Internal antenna, 1.2 dBi gain

GFSK

DC 12v

Shanghai Nine Eagles Electronic Technology Co.,Ltd
Room 1104, Huaxiang Building, No.80 Moling Road,
Shanghai, 200070, China

Shanghai Nine Eagles Electronic Technology Co.,Ltd
Room 1104, Huaxiang Building, No.80 Moling Road,
Shanghai, 200070, China

Prototype production

EST Technology Co.,Ltd
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: October 28, 2011

Certificated by FCC, USA
Registration No.: 989591
Date of registration: December 07, 2010

Certificated by Industry Canada
Registration No.: 46405-9405
Date of registration: December 16, 2010

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021

Date of registration: November 8, 2011
Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

2.3. Tested Supporting System Details

None

EST Technology Co.,Ltd Report No. ESTE-R1209013
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2.4.EUT Configuration and operation conditions for test.

EUT

EUT work continues Tx mode and frequency as below:

Channel Frequency
Low 2420MHz
Middle 2440MHz
High 2460MHz

Note: A typical modulation was applied when performance test.

EST Technology Co.,Ltd

Report No. ESTE-R1209013




FCC ID: U45-SRSLT18866 Page  3-1
3. POWER LINE CONDUCTED EMISSION TEST
3.1. Test Equipment

Item Equipment Manufacturer | Model No. Serial No. Last Cal. |Cal. Interval
1. Test Receiver |Rohde & Schwarz| ESHS10 838693/001 |[Nov.05,11| 1 Year
2. L.I.S.N.#1 Rohde & Schwarz| ESH2-Z5 834066/011 |Nov.05,11| 1 Year
3. L.I.S.N.#3 Kyoritsu KNW-242C 8-1920-1 May.02, 12| 1 Year
4. Terminator Hubersuhner 500 No. 1 May.02,12| 1 Year
5. Terminator Hubersuhner 500 No. 2 May.02,12| 1 Year
6. RF Cable Fujikura 3D-2W | LISN Cable 1# [May.02, 12| 1Year
7. Coaxial Switch Anritsu MP59B M55367 May.02,12| 1 Year
8. Passive Probe |Rohde & Schwarz| ESH2-Z3 | 299.7810.52 |[May.02, 12| 1 Year
9. Pulse Limiter |Rohde & Schwarz| ESH3-Z2 100341 May.02, 12| 1 Year

3.2.Block Diagram of Test Setup
PC System Receiver EUT Peripheral
1 Py 1 A
80cm
0.8m

LISN LISN g |
[ —

:50Q Terminator

3.3. Power Line Conducted Emission Test Limits

Frequency range Limits dB(uV)
MHz Quasi-peak Level Average Level
0,15t0 0,5 66~56* 56~46*
05t05 56 46
5t0 30 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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3.4.

3.5.

3.6.

Operating Condition of EUT

3.4.1. Setup the EUT and simulator as shown as Section 2.3
3.4.2. Turn on the power of all equipment.
3.4.3. Letthe EUT work in test mode (Tx Mode) and measure it.

Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Powered from PC which mains connected to the power mains through a line impedance
stabilization network (L.I.S.N. 1#). The other peripheral devices power cord connected to
the power mains through a line impedance stabilization network (L.I.S.N.#3). this
provided a 50-ohm coupling impedance for the EUT (Please refer to the block diagram of
the test setup and photographs). Both sides of power line were checked for maximum
conducted interference. In order to find the maximum emission, the relative positions of
equipments and all of the interface cables were changed according to ANSI C63.4-2003
on conducted Emission test.

The bandwidth of test receiver (R&S TEST RECEIVER ESHS10) is set at 10kHz.

The frequency range from 150kHz to 30MHz is checked. The test result are reported on
Section 3.7.
Conducted Disturbance at Mains Terminals Test Results

N/A

EST Technology Co.,Ltd Report No. ESTE-R1209013
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4. RADIATED EMISSION TEST

4.1.Test Equipment

Frequency rang: 30~1000MHz
Item |[Equipment Manufacturer Model No. |[Serial No. Last Cal. |[Cal. Interval
1 EMI Spectrum |Agilent E4407B MY41440292 |May.02, 12 |1 Year
2 Test Receiver |Rohde & Schwarz |[ESVS10 834468/011 |May.02, 12 |1 Year
3 |Amplifier HP 8447D 2648A04738 |May.02, 12 |1 Year
4 Bilog Antenna |Schaffner CBL6112D |25237 Mar. 26,12 |1 Year
5 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 |May.02, 12 |1 Year
6 Coaxial Switch |Anritsu MP59B M73989 May.02, 12 |1 Year
Frequency rang: above 1000MHz

Item |[Equipment Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval
1  [Spectrum Analyzer [Agilent E4408B MY44211139 |May.02, 12 |1 Year
2 Horn Antenna EMCO 3115 9607-4877 May.02, 12|1.5 Year
3 Horn Antenna EMCO 3116 00060089 May.02, 12]1.5 Year
4 |Amplifier Agilent 8449B 3008A00863 |May.02, 12 |1 Year
5 |RF Cable Hubersuhner |SUCOFLEX102 (28620/2 May.02, 12 |1 Year
6 RF Cable Hubersuhner |SUCOFLEX102 |29091/2 May.02, 12 |1 Year

4.2.Block Diagram of Test Setup

For frequency range 30MHz-1000MHz
Semi-Anechoic 3m Chamber
VI i Antenna Elevation Varies From 1to 4 m
iy
3.0m
la »l
€ 1
(Reference Point)
EUT
Turn Table
1.5m(L)*1.0m(W)*0.8m(H) —» (Wood) 0.8m
—_—
Combining Network| [ AMP | |Spectrum Analyzer| [ PC System -

Receiver

EST Technology Co.,Ltd
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For frequency range above 1GHz

Semi-anechoic 3m Chamber

[ﬂ ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

1.5m(L)*1.0m(W)*0.8m(H)

\.

ABSORBER TURN TABLE

(FIBRE GLASS)

- -
Combining Network | | AMP | |Spectrum Analyzer| | PC System B
[
Receiver
4.3. Radiated Emission Limit Standard: FCC 15.209 and 15.249
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Above 1000MHz 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Field Strength of
fundamental emissions for 3 9}11(;1 aOBdB\(;l >/)/rr'16\(Peak)
2.4GHz-2.4835GHz 0 dB(kV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level uV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

(4) The emission limits shown in the above table are based on measurements
employing a CISPR quasi-peak detector except for the frequency bands
9-90 kHz, 110-490 kHz and above 1000 MHz. Radiated emission limits
in these three bands are based on measurements employing an average
detector.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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4.4.0perating Condition of EUT

4.4.1. Setup the EUT and simulator as shown as Section 4.2.
4.4.2. Turned on the power of all equipment.
4.4.3. Let EUT work in test mode(Tx mode) and test it.

4.5.Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.4-2003 on radiated emission Test.

The bandwidth of the EMI test receiver is set at 120kHz for frequency range from
30MHz to 1000 MHz

The bandwidth of the Spectrum Analyzer’s RBW is set at 1MHz and VBW is set at
3MHz for peak emissions measurement above 1GHz, and 1IMHz RBW, 10Hz VBW
for average measurement above 1GHz.

Note: For fundamental emissions, it’s bandwidth is about 1.3MHz, so the Spectrum

Analyzer’s RBW was set at 2MHz and VBW was set at 3MHz for fundamental
emissions measure.

4.6.Radiated Emission Test Results
PASS.
All the emissions from 30MHz to 25GHz were comply with the 15.209 Limit.

Note: If the PK measured levels comply with average limit, then the average level
were deemed to comply with average limit.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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Emissions from 30MHz to 1GHz:

EST Technology

Houjie, Dongguan, Guangdong, China

Data; 87 File: I:vitest data\2012\N\Hine2. EMI (98)

Date: 2012-09-12 Time: 01:17:56

0 Level (dBuVim)

FCCRART15B
B

40

418.
Frequency (MHz)

30

DC 12wV
NE-TX06203

TK 2420

2420MH=z

M/H
Test Mode

Emission
Level

Cakle
Loss
(dB)

Eeading
[dBuV)

1 121.18 11.20 3.38 Z.52 17.10 43.
Z 223.03 .37 4.47 2.78 16.60 46.
3 249,22 11.87 4.86 3.25 15.78 46.
4 271.53 12.4% 5.02 4.82 22.13 46.
5 300.63 13.03 3.24 1.2% 15.56 46.
& 342.34 14.2Z2 5.82 .82 23.48 46.

612

pol.

SZite no. 3m Chamber Data no.
Dis. Ant 3m 27137 Ant.
Limitc FCC PART 15 B

Env. / Ins. Temp:25.6" ;Humi:56%;Press:101.52kPa
Engineer Tony

el

806. 1000

Margin Eeamark
(dB) (dB)

50 26.40 2
00 29.40 Q
0o Zg.22 QE
00 23.87 2
00 £6.44 2
0o 22.54 QE

EST Technology Co.,Ltd
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EST Technology

Chilingxiang,Qishantou,Santun,
Houjie, Dongguan, Gunangdong, China
Tel:+26-769-8

Data: 88

File: xitest data\ 201 2\HN\Hine2.EMI (98)

0 Level (dBuWim)

Date: 2012-0912 Time: 01:23:12

40

FCCRART15 B

1=
[=1
m

30

1

LOIWV.

FPower
M/
Test Mode

418,

612.

Frequency (MHz)

3m 2713 Ant.

HE-TX0&6203
TX 2420MH=

AnT. Cakle Emis=sion
Factor Loss Reading Level
(dB/m) (dE) (dBuV) (dBuV/m)

Data no.
pol.

806, 1000

m
n

HORIZCONTAL

gin Reamark
(dE)

1 245,
i 274,
3 303.
4 322,
5 339.
8 352,

11.086 4.77 8.85 24.68
12.38 5.05 T.04 24.48
13.08 5.27 T.28 £25.81
13.65 5.41 .49 28.55
14.13 5.58 11.23 30.94
14.47 5.69 10.45 30.61

|
[¥1]

W Leoon
oo kg R
2

[}
n
[
[T4]

x

EST Technology Co.,Ltd
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Chilingxiang, Qishantou, Santun,
p— Houjie, Dongguan, Guangdong, China
EST Technology Tel:+86-763—

Fax:+86-7T69-83081

il
i
i

[RER N
[RER

Data: 89 File; D:test data'2012\W\Nine2.EMI {98)
0 Level (dBuVim) Date: 2012-09-12 Time: 01:27:56

FCCPART15B

4B

30 224, 418, G12. a04a. 1000
Frequency (MHz)

3m Chamber Data no. 89
3m 27137 Ent. pol. : WVERTICLL

I

(

(

m

=
1

¥

[

in

L

HE-TX06203

Test HMode : TX 2440MH=z

Ant Cakle Emis=zion
Freg Factor Loss EReading Lewvel Limits Margin BReamark
(MH=Z) (dB,/m) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB2) (dB)

1 106.63 10.15 3.15 1.00 14.30 43.350 25.20 Q
P 121.18 11.20 3.38 1.52 16.10 43.350 27.40 Q
3 £38.55 10.11 4.68 4.68 19.47 46.00 28.53 Q
4 £84.14 1z.32 5.12 Z.6886 20.30 46.00 25.70 Q
3 308.35 13.17 5.30 Z2.58 21.05 46.00 24.35 Q
a 342.34 14.:i:2 5.82 3.6 23.48 46.00 22.54 Q
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=)

EST Technology

oujie, Dongguan, Guangdong,C

Data: a0
0 Level (dBuV/m)

File: Dnitest datal201 2\ \Nine2.EMI (98)

Date: 2012-09-12 Time: 01:35:12

FCCPRART15B

-GdB

1=

40

418, 612
Frequency (MHz)

30

Site no. 3m Chamber Data no.
Dis. LDt 3 27137 Lnt ol.
Limit : FCC PART 15 B
Env. Ins. Temp:25.6" ;Humi:56%;Press:101.52kPa
Engineer Tony
EUT Radio Control

c 1izv

NE-TX06203

TX 2440MH=

Lnt. Cakle Emis=zion
Freg Factor Loss Reading Level
(MH=) (dB/m) (dE) {dBuV) (dBuV,/m

goa.

HORTIZCONTAL

Margin
(dE)

1000

Reamark

(d3)

1 230.7% 9.4% 4.58 10.04 24.11 46.00
2 245.34 11.0& 4.77 8.85 24,688 46.00
3 274.44 12,38 5.05 T7.04 24.48 46.00
4 339.43 14.13 5.58 11.23 30.94 46.00
5 347.19 14.38 5.67 10.8% 31.04 46.00
& 363.683 14.681 .72 T.42 27.75 46.00

= k3 k3 k3
[V AT R
Lo

B3 3oin
o o k3R D
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EST Technology

Chilingxiang, Qishantou,

Santun

Houjie, Dongguan, Guangdong, China

Tel:+8

Data; 91 File: D:itest data\201 2\N\Nine2. EMI (98)

Date; 2012-09-12 Time; 01:40:56

0 Level (dBuV/m)

FCCPART15B

=y
=1
m

40

30 224, 418,

612, 806. 1000

Frequency (MHz)

ite no. 3m Chanber
i=z. / 4nt 3m 27137 Ant.

FCC PALRT

Temp:25.6" ;Humi:56%;Press

[ui}

15

=]
D
Limit
w
w
w

HE-TXO068203

Test Mode X Z460MH=z

Cakle Emis=zion
Lo=s

[d=)

Eeading Lewvel

[ dBuV)

1 121.18 11.20 3.38 I.52 18.10
2 146.40 11.15 3.74 2.57 17.46
3 271.53 12.4% 5.02 1.682 19.13
4 334.58 13.8% 5.52 4.58 £4.4%
5 I4z.34  14.22 5.62 T.682 27.46
& 371.44 14.8%9 5.77 3.88 24.85

Data no.

Limits
[dBuV/m) (dBuV/m)

1%}

vERLILAL

pol.

:101.52kFa

Eeamark
(dB)

Margin
(dB)

43.50 25.40 ]
43.50 26.04 2
46.00 26.87 QF
46.00 21.51 ]
46.00 18.54 ]
46.00 21.35 QF

EST Technology Co.,Ltd
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology Tel:+86-769-

Data; 92 File: D:itest data\201 2N \Nine2. EMI {98)
0 Level (dBuW/m) Date: 2012-09-12 Time; 01:4512

FCCPART15E

o

30 224, 418, 612. 206. 1000
Frequency (MHz)

Site no 3m Chanber Data no. g2

Di=s. / Ant. : 3m 27137 Ant. ol. : HORIZONTAL
Limit i FCC PRRT 15 B

Env. / Ins. » Temp:25.6" rHumi:S56%:FPres=s:101.52kP:

Engineer Tony

EUT Eadio Control

M/ : HE-TX06203

Test Mode : TX 2460MH=

Ant. Cakle Emi=z=sion
Fredq. Factor Loss EReading Level gin Eeamark
(HMH=) (dB/m) (dB) (dBuV) (dBuV/ (dB)

1 124.09 11.31 3.4z 2.31 17.04 43.30 26.498 Q
P 230.79 9.4% 4.58 11.04 25,11 46.00 20.8% Q
3 274.44 12.3% 5.05 T.04 24.48 46.00 21.52 Q
4 322.94 13.85 5.41 9.4% 28.55 46.00 17.45 Q
3 347.19 14.38 5.87 10.99 31.04 46.00 14.96 Q
@ 373.38 14.%92 5.78 6.60 £T.28 46.00 18.72 Q
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Emissions from 1GHz to 18GHz:

EST Technology Tel:io6-785-230

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan, Guangdong, China

Fax:+86-7T89-8

Data:

1

File: Dvitest data\201 21N \Nine2.EMI {98)

Date: 2012-09-11 Time: 18:09:49

0 Level (dBuV/m)

G0

FCC PART 15 PEAK 2.4

5 7FCC PART 16 AV 2.4

HoH

M R e SV A | S T

1000

4400, 7800, 11200, 14600,

Frequency (MHz)

3m Chamber Data no. : 1

G Ant. ol. : VERTICAL

mon
1
=]
[
%]
Is

Radio Control
o 12V

NE-TX06203

TX 2420MH=z

Lnt. Cable Amp Emi=z=sion
Factor Loss Factor Reading Level Limits Margin
{dB/m) (dB) (dB) (dBuWV) (dBuV/m) (dBuV,/m) (dB)

18000

[N T S T S|
= [ I S S
[ R R

LN

AL L R RS

=
=

0 27.60 6.66 34.15 B86.78 86.89 114.00 27.11
0 27.60 6.66 34.15 T5.09 75.20 34.00 18.80
0 33.74 12.1% 31.%2 35.41 45.42 T4.00 24.58
0 37.24 11.45 32.31 35.30 51.a8 T4.00 22.32
0 38.39% 11.50 32.08 34.84 52.685 T4.00 21.35
0 3%.01 11.44 34.33 33.94 50.06 T4.00 23,54
0 41.85 10.83 32.%96 33.0% 532.51 T4.00 21.0%8

Fezak
Lyerage
Feak
Feak
Fezak
Feak
Feak

[N

Emiz=zion Lewvel= Antenna Factor + Cable Loss - Lmp Facto

The emission levels that are 20dB below the official
limit are not reported.

r + EBReading.

EST Technology Co.,Ltd
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FCC ID: U45-

SRSLT18866

page 4-2

EST Technology

ilingxiang, Qishantou,Santun,

Data:

2

0 Level {(dBuW/mj

File: Ixitest data'2012\M\Hine2.EMI {98)

Date: 2012-08-11 Time: 18:14:48

FCC PART 15 PEAK 2.4

G0

FCCPART15AV 2.4

el

W

g

1000

3m
3m
FCC

Chamber

Tenp:25.6" Humi :56%;Fress

7800, 11200.
Frequency (MHz)

4400,

Data no.

ANT 1-18G Ant. pol.
PRRT 15 PERE 2.4

lony

Radio

LV

oC

Control

HE-TX06203

T

2420MH=z

Cakble Amnp Emission
Factor

[d=)

Reading Lewvel
(dBuV)

Loss
(dE)

P

Limits
(dBuWV/m) (dBuV/m)

14600, 18000

HORIZCNTAL

Margin ERemark

(=)

1 242 27.80 6.66 34.15 3S6.32 a7

2 242 27.80 6.66 34.15 B&85.6%8 85 g
3 206 31.58 12.51 32.11 35.04 47 T
4 3 34.37 12.153 32.11 34.2%8 458.70 T
3 a 37.32 11.453 32.43 36.26 32.60 T
& 3%.31 11.30 33.30 34.43 31.74 T
7 41.88 10.33 33.08 32.77 32.50 T

oo 16.57 Feak
oo 8.20 Lyerage
oo 26.88 Feak
oo 25.30 Feak
oo 21.40 Feak
oo 22.28 Feak
oo 21.50 Feak

Emission
The emission

Factoxr
20dB below

Lewvel= Antenna

lewvels that are

limit are not reported.

+ Cakle Loss - Amp Factor
the official

EST Technology Co.,Ltd

Report No. ESTE-R1209013




FCC ID: U45-SRSLT18866

page 4-3

EST Technology

=

ilingxiang, Qishantou,Santun,
ie, Dongguan,Guangdong, China

Data: &
0 Level (dBul/im)

File: Dnitest datal2012\N\Nine2.EMI (98)

Date: 2012-09-11 Time; 18:35:32

FCC PART 15 PEAK 2.4

60

7 FCC PART 15 AV 2.4

|
|

\+N¢hMMm_~Ef“”FIJvhh“wmeM4¢fﬁ“Jﬂ

1000 7300,

Frequency (MHz)

Data no.
Lnt.

Fouul

1

HE-TX06203

TX 2440MH=

M/H

Test Mode

Emis=zion
REeading Lewvel
(dBuV) (dBuV/m)

1 27.80 6.67 34.12 88.11 g88.26
2 27.80 6.67 34.12 T6.55 Te.70
3 31.52 12.52 31.9% 34.76 46.81
4 36.74 11.46 31.35 34.71 31.56
] 38.88 11.40 32.40 35.10 52.78
] 3g8.82 11.13 34.74 34.22 49.43
T 41.71 10.%2 3 33.77 53.32

Antenna Factor +
levels that are

t reported.

Emiz=zi Level=

The emisszion
limit are

Remarks:

11200,

pol.

14600, 15000

114.00 25.74 Peak
94,00 17.30 Lverage
T4.00 27.19 Peak
T4.00 22.44 Peak
T4.00 21.22 Peak
T4.00 24.57 Peak
T4.00 20.68 Peak

Cakble Loss - Lmp Factor + Reading.
20dB below

the official

EST Technology Co.,Ltd

Report No. ESTE-R1209013




FCC ID: U45-SRSLT18866

page

4-4

EST Technology

Data: 6
0 Level {dBulim)

File: Onitest data'2012\N\Hine2.ERT (98]

Date: 2012-09-11 Time: 18:40:19

FCC PART 15 PEAK 2.4

60

7 FCC PART 15 AW 2.4

?,
/

I AP

1000 4400, 7800,

Frequency (MHz)

ite no : 3m Chamkber Data no.

0 BWT 1-18G Ant.
FCC PART 15 PERE 2.4

Temp:25.6" ;Humi:56%;Press:101.52kPa

HE-TXO0&203

Test HMode TH 2440MH=

Emission
Loss Factor Reading Lewvel
(dBuV)

1 .60 6.87 34.12 87 37.83
£ a0 6.87 34.12 85. 86.00
3 .37 12.07  31.80 37 43.32
4 .68 11.47 31.40 34.83 31.58
=] .38 11.50 32.08 34.11 31.3:z2
& .82 11.13 34.74 34.2%9 45.50
T T4 10.%2 32.%8 34.02 33.70

2. The emission lewvels that are 20dB below

limit are not reported.

11200,

pol.

[dBuV/m) (dBuV/m)

14600, 18000

&

HORTZCNTAL

Limits Margin ERemark
(dB)

I
B oo
L

]

=l
3

w

-t

0 Average
24.68 Feak
22.42 Feak
22.08 Feak
24,50 Feak
20.30 Feak

Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

the official

EST Technology Co.,Ltd

Report No. ESTE-R1209013




FCC ID: U45-SRSLT18866

page 4-5

EST Technology

Houjie, Dongguan, Guangdong, China

Data: 7 File: vitest data\201 2 N\Nine2 EMI {98)

0 Level (dBu\im) Date: 2012-09-11 Time: 18:49:24

FCC PART 15 PEAK 2.4

G0

m

#CC PART 15 AV 2.4

2

Frequency (MHz)

ite no. : 3m Chamber Data no.

Ant. pol. : HORIZONIAL

S I :._l L
1]
o]
| =]
[a}
L
o
g
+
=
|
I
|
I

ov Ins : Temp:25.6" ;Humi:56%;Fress:101.52kFa
Engineer : Tony

EUT : Radio Control
Power : DC 12V

M/ : HE-TX06203
Test Mode : T 24p0MH=z

Ant. Cable Lmp Emisz=ion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin
(MH=) (dB/m) (dB) (dB2) (dBuV) (dBuV/m) (dBuV,/m) (dB)

1 0.00 27.58 6.683 3 99.77 99.98 e} 14.02
P 0.00 27.58 6.863 3 88.39 88.60 34 .00 5.40
3 g.00 31.52 12.52 31.89 35.56 47 .61 T74.00 26.38
4 3.00 36.54 11.61 31.33 34.38 50.60 T74.00 23.40
5 3.00 37.84 11.82 32.15 34.30 51.71 T74.00 22.2%
&€ 11115.00 44 11.20 33.87 34.06 30 T74.00 £23.17
T g.00 41.88 10.9%3 33.08 33.88 53 T74.00 20.38

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Lmp Factor

he emission lewvels that are Z20dB below the official
limit are not reported.

1000 4400, 7800, 11200, 14600,

18000

Feak
Lyerage
Feak
Feak
Feak
Feak
Feak

+ Reading.

EST Technology Co.,Ltd

Report No. ESTE-R1209013




FCC ID: U45-SRSLT18866 page 4-6

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan, Gu

EST Technology Tel:

Data: & File: Dvitest data\201 2\N\HNine2.EMI {98)
0 Level (dBu\im) Date: 2012-09-11 Time: 18:52:06

FCC PART 15/PEAK 2.4

o0 7FCC PART 15 AV 2.4

i T e [

{
|

1000 4400, 7800, 11200. 14600. 18000
Frequency (MHz)

ite no. v 3m Chanber Data no. : &

Ant. pol. : VERTICAL

£ I i I e R G o N
|
5
|
it
-
(]

[
Yo oy
i
i1
=]
|
on
m
[ ]
a4
b
%]
|59

Radio Control
Power : DC 12V
M/H : HE-TX06203

Test Mode v TX 2460MH=z

AnT. Cakble Amp Emis=sion
Fredqg. Factor Lo=ss Factor Reading Lewvel Limits Margin Eemark
(MH=z) [dE/m) (dE) (dB) (dBuV) (dBuV/m) (dBuV/m) [dE)

1 00 27.58 6.69 34.06 B87T.68 87.89 114.00 26.11 Feak
i 00 27.58 6.69 34.08 7T5.78 T6.00 834.00 18.00 Awverage
3 00 31.58 12.51 32.11 34.44 46.42 2T.58 Feak
4 00 36.58 11.80 31.87 34.57 50.78 23.22 Feak
3 00 38.01 11.70 31.383 33.49 51.27 22.73 Feak
& 00 35.50 11.29 33.62 33.87 51.04 22.%48 Feak
T 00 41.80 10.82 32.78 32.85 52.89 21.11 Feak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + EReading.

The emission lewvels that are 20dBE below the official
limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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Above 18GHz

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology Tel:

Data: 11 File: Dvitest datal201 21N \Nine2.EMI (98)
Level (dBuVim) Date: 2012-09-11 Time: 18:08:28

FCC PART 15 PEAK 2.4

60
FCCPART15 AV 2.4

1MW
MmHwMAdmMAAﬁAAAMMFMthHMMwuﬁVJ%J

18000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

S5ite no. 3m Chamber Data no. : 11

Dis. Ant 3m ANT ABCOVE 182G Ant. pol. : VERTICAL
Limit FCC PART 15 PERH 2.4

Ens Ins Temp:25.6" ;) Humi:56%;Press:101.52kFPa

[
=]
0
o
H
m -
m
i

EUT Eadio Control
Power DC 12V
M/H : HNE-TX06203

Test Mode 1 T 2420MH=z

Ant Cable &np Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=z) (dB/m) (dB) (dE) (dBuV) (dBuV/m) (dBu¥V/m) (dEB)
1 21353.00 46.09% 20.28 35.49 18.48 49.36 T74.00 24.64 Feak
2 2385%4.00 45.82 21.85 32.%0 17.58 52.25 T4.00 21.75 Feak

Eemarks: 1. Emission Lewvel= Lntenna Factor + Cable Loss - Lmp Factor + Reading.
The emission levels that are 20dB below the official

%]

limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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Houjie, Dongguan, Guangdong, China

EST Technology Telr+2

Data: 12 File: Dxitest datal2012\N\Nine2 . EMI {98)
Level (dBu\im) Date: 2012-09-11 Time: 19:11:50

FCC PART 15/ PEAK 2.4

50 FCC PART15AV 2.4

(PR I SIS e hnaed
rm»k»wwwwuﬂu=~u~ﬂﬂ“m““ﬁﬁﬂﬂﬁm

18000 158400, 20800, 22200, 23600, 25000
Frequency (MHz)

Site no. 3m Chamber Data no. : 12

Dis. / Ant 3 ANT ABVOE 180G Ant. pol. : HORIZCONTAL
Limit : FCC PRRT 15 PERE 2.4

Env Ins. : Temp:25.6" ;Humi:56%;Fres=z:101.52kFPa

Engineer : Tony

EUT Radio Control

Fower : DC 12W
M/H : NE-TX06203

Test Mode : TX 2420MH=z

Ant. Cakble Amnp Emis=zion

Fredq. Factor Loss Factor Reading Level Limits Margin Eemark

(MHz) (da_.-'r:; (d=) (d2)  (dBuV) (dBuV/m) (dBuVim)  (4B)

1 20%1%.00 46.26 20.0% 35.87 17.81 48.25 T4.00 25.71 Feak
2 234392.00 45.6% 21.54 33.38 17.1z2 50.897 T4.00 23.03 Feak

Eemarks: 1. Emisszion Level= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emission lewvels that are 20d4dB below the official
limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209013



FCC ID: U45-SRSLT18866 page 4-3

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology Tel:

Data: 13 File: Duitest data\2012\W\Nine2.ENI {98)
Level (dBulim) Date; 2012-09-11 Time: 19:15:20

FCC PART 15 PEAK 2.4

60
FCC PART 15 AV 2.4

LMvMJmﬁr“nﬂfMmﬁwwﬁ“”‘“”W’"MthuhnM—¢HHMUMMﬁﬂM

18000 198400, 20800, 22200, 23600, 25000
Frequency (MHz)

1 Chamber Data no. : 13

EWNT RBVO b

m
|
0
[¥1]
=1

I

w ot
i
H

ot
L
o

Ant. pol. : HORIZCONTAL

M/H i HE-TX06203

Test HMode : TX 2440MH=

Lnt Cakle Amnp Emi=zsion
Freg Factor Loss Factor EReading Level Limits Margin Eemark

a8
(MHz) (d2/m)  (dB) (d2)  (dBuV) (dBuVim) (dEuV/m)  (dB)

1 2056%.00 46.04 15.5%4 36.18 17.52 47.32 T4.00 Z6.88 Fezak
Z 24083.00 45.61 22.085 32.92 17.37 52.15 T4.00 21.85 Fezak

Eemarks: 1. Emisz=sion Lewvel= Lntenna Factor + Cabkle Loss - Amp Factor + Eeading.
2. The emission lewvels that are 20dB below the official
limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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Chilingxiang,Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology

Data: 14 File: nitest data'2012\N\Hine2.ERl (98]
0 Level {(dBuVim) Date: 2012-09-11 Time: 19:20:55

FCC PART 15 PEAK 2.4

o0 FCC PART |15 AV 2.4

=

t_WJﬁ‘ﬁwwkrw%MﬂJﬂAMﬁﬁ““““”“”ﬁfm*MﬂfqJHAPHWM“A“ﬁ

0 13000 19400, 20800, 22200, 23600, 25000
Frequency (MHz)

5ice no. 3m Chamber Data no. : 14

Dis. Ent 3m AWT ABCVE 18G Ant. pol. : VERTICAL
Limit : FCC PART 15 FPERE 2.4

Env Ins. v Temp:25.6" ;Humi:56%;Press:101.52kFa

Engineer v Tony

=7

Power » DC 12V
M/H : HE-TXO06203

Test HMode v TX 2440MH=z

Ant. Cakble Amp Emission
Freq. Factor Loss Factor Beading Level Limits Margin ERemark
(HMH=z) (dB/m) (dE) (dEB) (dBuV) (dBuV,/m) (dEuV/m) (dB)

1 20254.00 46.05 19.73% 36.48 15.40 44.76 T4.00 23.24 Feak
£ 23859.00 45.63 21.32 32.%86 15.2% 49.88 T4.00 24.12 Feak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakble Loss - Amp Factor + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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Chilingxiang,Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology Tel:

Data: 15 File: Dnitest data\2012\N\Nine2.EMI (98)
0 Level (dBu\im) Date: 2012-09-11 Time: 19:23:24

FCC PART 15/PEAK 2.4

60 FCG PART A5 AV 2.4

g s b
1M
| o ol

0 18000 15400, 20800, 22200, 23600, 25000
Frequency (IMHz)

AWNT ABCOVE 18G Ant. pol. : VERTICAL

3m Chamber Data no. : 15

FCC FART 15 PERE 2.4

HE-TX06203

Test Mode : TX 2460MH=z

Ant. Cakle LAmp Emizsion
Fredqg. Factor Loss Factor HReading Level Limits Margin Remark
(MH=) {dB/m) (dB) (dB) (dBuV) [(dBuV/m) (dBuV,/m) (dB)

1 18353.00 45.7% 18.8% 36.1% 16.89%9 45.58 T4.00 22,42 Feak
2 23789.00 45.64 21.88 33.01 17.%9& 52.45 T4.00 21.55 Feak

Remarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Eeading.

2. The emi=zsion lewvels that are 20d4dE below the official
limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology Tel:

Data: 16 File; nitest data'201 2\ \Hine2 EMI (98)
0 Level (dBu\im) Date: 2012-09-11 Time: 19:26:51

FCC PART 15/PEAK 2.4

60
FCC BART 15 AV 2.4

1MMW
mAwhhvwwwmﬂﬁwwamemﬁf”Mﬂhm

18000 18400, 20800, 22200, 23600, 25000
Frequency (MHz)

S5ite no. 3m Chamber Data no. : 1é&

Di= Ant 3m ANT ABVCOE 18G Ant. pol. : HORIZOWNTAL
Limit : FCC PART 15 PERE 2.4

Env Ins. : Temp:25.6" ;Humi:56%;Press:101.52kFPa

Engineer : Tony

EUT Radio Control

Power : DC 12V
M/ : NE-TX06203

Test HMode : TX 2460MH=z

Ant. Cakle Amp Emisszion
Fredg. Factor Loss Factor Reading Lewvel Limits Margin Remark
(MHEz) (d2/m) (d2) (d2) (dBuV) (dBuV/m) (dBuV,/m) (42}

207759.00 4e6.l16 20.03 36.00 17.% 48.15 T4.00 £25.85 Feak
Z 23964.00 45.61 22.02 32.83 16.85 31.77 T4.00 22.23 Feak

Eemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

2. The emission lewvels that are 20dE below the official
limit are not reported.

EST Technology Co.,Ltd Report No. ESTE-R1209013



FCC ID: U45-SRSLT18866 page 5-1

5. 20 DB BANDWIDTH TEST

5.1. Test Equipment

Item |Equipment [Manufacturer |Model No. Serial No. Last Cal. [Cal. Interval
1, [SPECtUM 1 dilent E4408B MY44211139 |May.02, 12|1 Year
Analyzer
5.2. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

5.3. Test Results

EUT: Radio Control
M/N: NE-TX06212
Test date:2012-09-12 Pressure:101.8 kpa Humidity:54 %
Tested by: Tony.Tang Test site: RF site Temperature : 24.1 C
Frequency 20% bandwidth Limit
(MHz) (KHz)
2420 0.820 N/A
2440 0.850 N/A
2460 0.850 N/A
Conclusion : PASS

EST Technology Co.,Ltd Report No. ESTE-R1209013
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Test Frequency: 2420Hz

- Agilent

Ref 0 dBm
Peak

Log

10

daB/

Center 2.42 GHz
#Res BW 100 kHz
Marker Trace

1 1)

2R @)

2A Q)

Atten 10 dB

#VBW 300 kHz
X Axis
2.420190 GHz
2.419605 GHz
820 kHz

Mkr2 A 820 kHz
-0.379 dB

Span 2 MHz
Sweep 5 ms (401 pts)
Amplitude
-23.59 dBm
-43.88 dBm
-0.379 dB

2.42000000 GHz
2.41900000 GHz
2.42100000 GHz
Auto Man
0.00000000 Hz

On Off

I Freg/Channel

Center Freq

Start Freq

Stop Freq

CF Step
200.000000 kHz

Freq Offset

Signal Track

Test Frequency: 2440Hz

- Agilent

Ref 0 dBm
Peak

Log

10

daB/

Center 2.44 GHz
#Res BW 100 kHz
Marker Trace

1 (€]

2R 1)

2A 1)

Atten 10 dB

#VBW 300 kHz
X Axis
2.439840 GHz
2.439615 GHz
850 kHz

Mkr2 A 850 kHz
0.195 dB

Span 2 MHz
Sweep 5 ms (401 pts)
Amplitude
-20.67 dBm
-41.23 dBm
0.195 dB

2.44000000 GHz

2.43900000 GHz

I Freg/Channel

Center Freq
Start Freq

Stop Freq
2.44100000 GHz

CF Step
200.000000 kHz

Auto Ma!l

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co.,Ltd

Report No. ESTE-R1209013
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Test Frequency: 2460Hz
- Agilent

Ref 0 dBm
Peak

Log

10

dB/

Center 2.46 GHz
#Res BW 100 kHz
Marker Trace

1 (1)

2R 1)

2A 1)

Atten 10 dB

Mkr2 A 850 kHz
0.144 dB

1

ZR/K/\/—\ .

Span 2 MHz
Sweep 5 ms (401 pts)
Amplitude
-23.24 dBm

-43.65 dBm
0.144 dB

#VBW 300 kHz
X Axis
2.459835 GHz
2.459595 GHz
850 kHz

I Freg/Channel

Center Freq
2.46000000 GHz

Start Freq
2.45900000 GHz

Stop Freq
2.46100000 GHz

CF Step
200.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co.,Ltd
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6. BAND EDGE COMPLIANCE TEST

6.1. Test EQuipment

Item |[Equipment Manufacturer [Model No. Serial No. Last Cal. |Cal. Interval

1, [Spectrum Agilent E4408B MY 44211139 |May.02, 12 |1 Year
Analyzer

2. |Horn Antenna [EMCO 3115 9607-4877 |May.02, 12 (1.5 Year

3. |Amplifier Agilent 8449B 3008A02495 |May.02, 12 |1 Year

4. |RF Cable Hubersuhner |SUCOFLEX102 [28620/2 May.02, 12 |1 Year

5. |RF Cable Hubersuhner [SUCOFLEX102 (28618/2 May.02, 12 |1 Year

6. |RF Cable Hubersuhner |SUCOFLEX102 [28610/2 May.02, 12 |1 Year
6.2. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to
2390MHz and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions outside operation frequency band
2400MHz to 2483.5MHz shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.

6.3. Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m
to find out the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower
and upperband-edges of the emission:
(a) PEAK: RBW=1MHz ;VBW=3MHz, PK detector, Sweep=AUTO
(b) Average: RBW=1MHz ;VBW=10Hz, PK detector, Sweep=AUTO

EST Technology Co.,Ltd Report No. ESTE-R1209013




FCC ID: U45-SRSLT18866 page 6-2

6.4. Test Results
Pass (The testing data was attached in the next pages.)

Note: If the PK measured levels comply with average limit, then the average level were
deemed to comply with average limit.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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6.5. Test Data

EST Technology

Data: 3 File: Dxitest data\ 201 2\N\Nine2. EMI (98)
0 Level (dBu\/m) Date: 2012-09-11 Time: 18;23:05

FCC PART 15 PEAK 2.4

FCC PART15 AV 2.4

60

X
=

2200 22446, 2292, 2338, 2384, 2430
Frequency (MHz)

3m Chanmber Data no. 3
3m ANT 1-18 Ant. pol. : VERTICAL

LDC 12V
HE-TX06203

Test HMode i TX 2420MH=z

LAnt. Cakble Lmp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin ERemark
(MH=) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 2310.17 27.7a 6.53 34 38.87 3g.9:2 T4.00 35.08 Fezak
P 2390.00 27.64 6.682 34 35.38 35.45 T4.00 38.55 Fezak
3 2400.00 27.81 6.682 34 34.83 34.88 T4.00 39,12 Feak
4 2420.11 27.60 6.66 34 90.3%9 90.70 114.00 £3.30 Fezak

REemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss - Amp Factor + Reading.

The emission lewvels that are 20dB below the official
limit are not reported.
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Chilingxiang,Qizhantou, Santun,
Houjie, Dongguan, Guangdong,China

EST Tﬁ(ﬁhllﬂlﬂg&" Tel:+86-T69-83081888

Data; 4 File: Dv\test datal2012\N\Nine2.EMI (98]
0 Level (dBul/m) Date; 2012-09-11 Time; 18:28:37

FCC PART 15/ PEAK 2.4

FCC PART 1S A 2.4

H Ty

60

£ad

2200 2246, 2282, 2338. 2384, 2430
Frequency {(MHz)

S5ite no. ! 3m Chanber Data no. : 4

Di=. [/ Ant. ! 3m ANT 1-18G Ant. pol. : HORIZOWTIAL
Limit : FCC PRRET 15 PERE 2.4

Env. / Ins. : Temp:25.6"' ) Humi:56%Press:101.52kFa

Engineer Tony

EUT Radio Control

M/H : HE-TX06203
Test Hode : TX 24Z20MH=

Lnt. Cable Lmp Emiz=sion
Fredg. Factor Loss Factor EREeading Lewvel Limits Margin Eemark
(HMH=) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 £323.531 27.73 6.54 34.23 37.73 3T.TT T4.00 36.23 Feak
P 2380.00 27.064 6.62 34.1% 35.05 35.1:2 T4.00 3g.a8 Feak
3 £388.28 27.81 6.62 34.18 45.56 45.61 T4.00 Z2.33 Feak
4 2400.00 27.61 6.62 34.18 34.30 34.85 T4.00 39.05 Feak
3 2420.11 27.60 6.66 34.15 98.54 98.65 114.00 15.35 Feak

REemarks: 1. Emission Lewvel= Antenna Factor + Cakle Loss - Amp Factor + Reading.

The emis=zion levels that are 20dB below the official
limit are not reported.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan, Guangdong, China

EST Technology Tel:

Data; 9 File: Dxitest data\2012\N\Hine2.EMI (98)
0 Level (dBulim) Date; 2012-09-11 Time: 18;58:00

FCC PART 15 PEAK 2.4

50 FCC PART 15 AV 2.4

2440 2462, 2484, 25086. 2528, 2550
Frequency (MHz)

10 . : 3m Chanmber Data no. : 9
Ant 3m BWT 1-18 Ant. pol. : HORIZONTAL

Z
Ins. : Temp:25.6" ;Humi:56%;Press:101.52kFa

HE-TX06203

ezt Mode : TX 2460MH=

| :': L B IO e T i Y L Y W

Ant. Cakble ZAmp Emis=zion
Fredq. Factor Loss Factor Reading Lewvel Limits Margin Eemark
(HMH=) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 Z2460.02 27.58 6.69 34.06 99.38 99.5% 114.00 14.41 Fezak
Z £482.24 Z27.58 6.71 34.03 47.00 47.26 114.00 66.74 Fezak
3 2483.50 27.38 6.71 34.03 34.24 34.50 T4.00 39.50 Fezak
4 25310.29 27.37 6.81 34.00 35.48 35.86 T4.00 38.14 Fezak

Eemarks: 1. Emission Lewel= Antenna Factor + Cabkle Loss - Amp Factor + Eeading.

The emiszion levels that are 20dB below the official
limit are not reported.
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EST Technology

Data; 10 File: Dxitest data'201 2N \Nine2. EMI (98)
0 Level (dBu\/m) Date: 2012-08-11 Time: 19:03:22

FCC PART 15/PEAK 2.4

60

FCC PART 15 AV 2.4

a0
I

2440 2462, 2484, 2508, 2528, 2550
Frequency (MHz)

S5ite no. : 3m Chamber Data no. : 10

Di=s. / Ant. : 3m ANT 1-18G Ant. pol. : VERTICAL
Limit : FCC PARRT 15 FPERE 2.4

Enwv Ins. : Temp:25.6" ;Humi:56%;Press:101.52kFa

Engineer : Tonw

EUT Radio Control

FPower : DC 12W
M/H : HE-TX06203

Test Mode 1 TX 2460MHZ

1T . Cabkle oLmp Emission
tor Loss Factor Reading Level Limits Margin Eemark
(MH=) {dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 Z2460.02 27.58 6.69 34.06 88.1:2 88.33 114.00 £5.87 Fezak
P £482.02 Z27.58 6.71 34.03 40.55 40.81 114.00 T3.13 Fezak
3 2483.50 27.58 6.71 34.03 34.533 34.79 T4.00 Iz.z21 Fezak
4 25308.09 27.57 6.81 34.00 34.81 35.1% T4.00 3g.gl1 Fezak

Eemarks: 1. Emission Level= Antenna Factor + Cabkle Loss - Amp Factor + Reading.

2. The emisszion lewvels that are 20d4dB below the official
limit are not reported.
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7. ANTENNA REQUIREMENTS
Standard requirement: FCC Part15 C Section 15.203

7.1. 15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished
by there sponsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator, the
manufacturer may design the unit so that a broken antenna can be replaced by the user,

but the use of a standard antenna jack or electrical connector is prohibited.

7.2. E.U.T Antenna:

The antenna is integrated on the main PCB and no consideration of replacement. The best
case gain of the antenna is 1.2dBi.

EST Technology Co.,Ltd Report No. ESTE-R1209013
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8. PHOTOGRAPH OF TEST
8.1.Photos of Radiated Emission Test (30-1000MHz)

(Above 1000MHz)
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9. PHOTOGRAPH OF EUT
Figure 1
General Appearance of the EUT
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Figure 2
General Appearance of the EUT
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Figure 3
General Appearance of the EUT

Figure 4
General Appearance of the EUT
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Figure 5
General Appearance of the EUT

Figure 6
General Appearance of the EUT
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Figure 7
Component Side of the PCB
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Figure 8
Component Side of the PCB
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Figure 9
Component Side of the PCB

Figure 10
Component Side of the PCB
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Figure 11
Component Side of the PCB

Figure 12
Component Side of the PCB
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Figure 13
Component Side of the PCB
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<End Of Report>
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